
Report 
Madison Metropolitan 

Sewerage District, WI 

August 2017 

Liquid Processing 
Facilities Plan 



Report for 

Madison Metropolitan 
Sewerage District, Madison, 
Wisconsin 

2016 Liquid Processing Facilities Plan 

Brown�. 
Caldwell 

Prepared by: 

STRAND ASSOCIATES, INC.® 
910 West Wingra Drive 

Madison, WI 53715 
www.strand.com 

In association with: 

BROWN AND CALDWELL 
250 East Wisconsin Avenue, Suite 1600 

Milwaukee, WI 53202 
www.brownandcaldwell.com 

August2017 

�!, 
STRAND 
ASSOCIATES• 



i

TABLE OF CONTENTS
Page No. 

or Following 

EXECUTIVE SUMMARY 

SECTION 1–INTRODUCTION 

1.01 Background .............................................................................................. 1-1
[...]
Alternative) 

   
  

Total average airflow, scfm 34,100 -- -- -- -- 

Total peak airflow, scfm 62,500 -- -- -- -- 

Membrane Disc Diffusers b 
   

  

Total average airflow, scfm 30,700 30,500 29,300 22,300 22,600 

Total peak airflow, scfm 55,000 53,900 52,000 58,800 55,700 
Membrane Strip Diffusers c      

Total average airflow, scfm 28,400 28,200 27,100 20,400 20,600 

Total peak airflow, scfm 53,000 51,900 50,100 54,800 51,800 
aFor Alternatives 2–5 the DO in last third of Pass 3 set a 1 mg/L. DO at peak demand set to 0.5 mg/L for all alternatives. 
bMembrane disc airflow–engineer’s estimate. 
cMembrane strip airflows based on vendor designs received for Alternatives 1 and 4.  
dRepresents average DO in nitrite shunt simulation. Setpoints may vary depending upon bench and pilot scale testing. 
 

Table 6.04-1  BNR Alternatives 2040 Process Aeration Airflow Summary 
 
 
 



Madison Metropolitan Sewerage District, Madison, Wisconsin 
2016 Liquid Processing Facilities Plan Section 6–Activated Sludge 
 

Prepared by Strand Associates, Inc.  6-10 
R:\MAD\Documents\Reports\Archive\2017\MMSD, WI\2016 Liquid Processing FP.1021.015.RAW.aug\Report\S6.docx\082417 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Alternative AS1 airflow rates with membrane disc and membrane strip diffusers are 10 to 15 percent and 
15 to 20 percent lower, respectively, than the existing ceramic diffusers. When comparing membrane 
disc diffusers, the average and peak airflow requirements for Alternatives AS1 through AS3 are within 5 
percent and considered equal for planning purposes. Average airflows for Alternatives AS4 and AS5 
decrease by 25 to 30 percent compared to Alternative AS1. Alternative AS4 peak total airflow rates 
increased by 5 percent while Alternative AS5 total peak airflow rates remained roughly the same as 
Alternative AS1. Membrane strip diffuser annual and peak airflow rates are 7 percent and 5 percent lower, 
respectively, than the membrane disc diffusers as a result of higher diffuser standard oxygen transfer 
efficiency (SOTE).  
 
A diffuser net present worth evaluation was conducted to compare the net present worth of standard and 
high-efficiency fine-pore diffusers and is summarized in Table 6.04-2. This analysis is intended to 
evaluate whether the increased equipment cost of high-efficiency diffusers should be included in the 
alternative’s capital cost opinion, and is not intended to be a final diffuser technology recommendation. 
The net present worth evaluation indicates that under similar fouling assumptions the EPDM disc and 
membrane strip alternatives have essentially equivalent net present worth.  
 
  

Existing Ceramic 
Diffusers (Null 

Alternative) EPDM Disc Membrane Strip 
Total Opinion of Capital Costd,e $0  $2,630,000 $3,630000 

    

Present Worth    

 Maintenanceg  $520,000 $550,000 $470,000 

             Blower Energy a,f $10,400,000 $8,600,000 $7,800,000 

             Replacement $0 $1,200,000 b $1,200,000 c 
    
Total Opinion of Present Worth $11,000,000 $12,900,000 $13,100,000 

aAssumes new high efficiency blowers with turndown constraints relieved. 
b7-year replacement cycle, $600,000 per cycle (2016 dollars). 
c15-year replacement cycle, $1,300,000 per cycle (2016 dollars). 
dContingency and technical services included 
eDiffuser vendor quotes (Sanitaire, Aerostrip) 
fContinued use of the biogas blower no. 1 is assumed, with an energy cost of “zero”.  
gDiffuser maintenance estimated as $21,000/year for EPDM disc and $19,000 per year for membrane strips, covering cleaning and 
miscellaneous pipe repairs. Blower maintenance is not included in this estimate. 
 
Table 6.04-2  Diffuser Alternative Opinion of Present Worth Summary 

 
 
The net present worth analysis is dominated by the 20-year blower energy cost which was estimated 
using the average airflow rates shown in Table 6.04-1, with normal airflow variation. The blower energy 
estimate is influenced by both the original diffuser efficiency and the rate and degree of fouling. 
Differences in fouling assumptions can have a significant impact on the comparison between diffuser 
types in this analysis. Because the net present worth for the EPDM discs and membrane strips are 
essentially equal if unfouled conditions are assumed, any differences in rate of fouling and average 



Madison Metropolitan Sewerage District, Madison, Wisconsin 
2016 Liquid Processing Facilities Plan Section 6–Activated Sludge 
 

Prepared by Strand Associates, Inc.  6-11 
R:\MAD\Documents\Reports\Archive\2017\MMSD, WI\2016 Liquid Processing FP.1021.015.RAW.aug\Report\S6.docx\082417 
 

fouling condition will cause the slower-fouling system to be favored over the more fouled diffuser system. 
If the membrane strips (or one of the other diffuser technologies) can be fairly tested and found to have 
a fouling advantage, the high-efficiency diffusers would have a lower net present worth than the 
standard-efficiency diffusers. Because high-efficiency diffusers appear to be at least comparable to the 
standard-efficiency diffusers, additional capital budget for high-efficiency diffusers appears to be 
warranted. 
 
B. Aeration Blowers 
 
Although the existing blowers may be reaching the end of their useful life by conventional asset 
management expectations, the plant has maintained its equipment well and it does not appear that all 
blower units would need to be replaced concurrently. Instead, new blowers could be phased in over time 
to gain efficiency from one or two new blowers while the remaining blowers served as standby capacity. 
The following blower technologies were evaluated based on criteria such as available airflow capacity, 
energy efficiency, electrical requirements, and issues related to surge conditions:  
 

 Single-Stage Integrally Geared Centrifugal Blowers 
 High-Speed Turbo Blowers (Air or Magnetic Bearings) 
 Screw Blowers 
 Multistage Centrifugal Blowers 
 

Single-stage integrally geared centrifugal blowers are available in sizes that are well matched to the sizes 
needed for a one-for-one replacement of west and east plant blowers and were used for estimating the 
capital cost and energy consumption for the BNR alternative present worth analysis in Section 6.07. High 
speed turbo blowers with magnetic bearings or screw positive displacement blowers are also potentially 
viable technologies that warrant further consideration during the final design of future blower retrofits. 
 

6.05 BNR ALTERNATIVES DESIGN CRITERIA 
 
Design criteria for each of the BNR alternatives, including operational parameters and chemical usage, 
are presented in Table 6.05-1. These criteria are used in the treatment performance evaluation 
simulations presented in Section 6.06 and the present worth analysis presented in Section 6.07. 
 
  



Madison Metropolitan Sewerage District, Madison, Wisconsin 
2016 Liquid Processing Facilities Plan Section 6–Activated Sludge 
 

Prepared by Strand Associates, Inc.  6-12 
R:\MAD\Documents\Reports\Archive\2017\MMSD, WI\2016 Liquid Processing FP.1021.015.RAW.aug\Report\S6.docx\082417 
 

Table 6.05-1 BNR Alternatives Process Design Criteria 
 

Item 

AS0/1 
Existing 

Modified UCT 
AS2 
UCT 

AS3 
UCT with Sidestream 

Deammonification 

AS4 
Nitrite 
Shunt 

AS5 
CEPT with 

Nitrite Shunt 
Influent flow to East plant                           
(average/peak), percent 50/50 50/50 50/50 50/43 50/43 

East Aeration Tanks      
Total volume (existing), MG 12.15 12.15 12.15 12.15 12.15 

Anaerobic volume, % total 17 17 17 21 21 

Anoxic volume, % total 4 28 28 0 0 

Aerobic/total SRT, Days 9/11 9/15 9/15 12/15 15/19 

Maximum month MLSS, mg/L 2,400 3,600 3,500 3,200 3,200 

Mixed liquor return a, % E. influent -- 300 300 -- -- 

Anaerobic recycle a, % E. influent 73 73 73 -- -- 

East Secondary Clarifiers      
Clarifiers in service, No. 11 11 11 11 11 

Pass 3 MLSS at peak hour flow, mg/L 2,400 3,100 3,000 2,750 2,750 

RAS, mgd 34 42 42 37 37 

Peak hour SLR, lb/ft2-d 28 38b 37b 30 30 

West Aeration Tanks      
No. of tanks 4 4 4 4 4 

Total volume, MG 11.78 11.78 11.78 11.78 11.78 

Anaerobic volume, % total 16 16 16 21 21 

Anoxic volume, % total 5 28 28 0 0 

Aerobic/total SRT, Days 9/10 9/15 9/15 12/15 15/19 

Maximum month MLSS, mg/L 2,500 3,600 3,500 3,200 3,200 

Mixed liquor return a ,% W. influent -- 300 300 -- -- 

Anaerobic recycle a, % W. influent 60 60 60 -- -- 

West Secondary Clarifiers      
Clarifiers in service 8 8 8 10 10 

Pass 3 MLSS at peak hour flow, mg/L 2,500 3,100 3,000 2,750 2,750 

RAS. ,mgd 34.4 34.4 34.4 34.4 34.4 

Peak hour SLR, lb/ft2-d 25 31 b 302 24 24 

Additional Annual Requirements      
Methanol, gpd -- 2,250 2,000 0 0 

FeCl3, gpd -- 0 0 0 1,000 

Polymer, DT/yr    40c 125c 

Biosolids disposal, DT/d -- 0.7 0.5 -2.0 1.1 

Struvite production, T/d -- 0 0 0 -0.9 

 30% MgCl2, T/d - 0 0 0 -0.17 
aMixed liquor return (aerobic to anoxic) and anaerobic recycle (anoxic to anaerobic) capped at 300% and 75% of the plant influent maximum month flow, respectively. 
bAssumes mixed liquor return is turned off during peak flow events to minimize Pass3 MLSS to clarifiers. 
cNitrite shunt polymer addition may also consist of RAS chlorination to minimize costs. Planning O&M costing based upon polymer addition only.  



Madison Metropolitan Sewerage District, Madison, Wisconsin 
2016 Liquid Processing Facilities Plan Section 6–Activated Sludge 
 

Prepared by Strand Associates, Inc.  6-13 
R:\MAD\Documents\Reports\Archive\2017\MMSD, WI\2016 Liquid Processing FP.1021.015.RAW.aug\Report\S6.docx\082417 
 

6.06 BNR ALTERNATIVES TREATMENT PERFORMANCE EVALUATION 
 
Treatment performance for each alternative was evaluated, including clarifier loading analysis and 
whole-plant process modeling using a calibrated NSWWTP BioWin™ model. This evaluation used the 
Year 2040 projected influent flows and loadings presented in Section 3. For facility evaluation, three 
loading conditions were considered to define system requirements: 
 

 Condition 1–Maximum month flows and loadings at the minimum month temperature to establish 
the mixed liquor suspended solids (MLSS) concentration for aeration basin/secondary clarifier 
sizing and peak aeration demands in latter zones of the aeration tank. 

 
 Condition 2–Maximum month flows and loadings at the maximum month temperature to define 

the peak aeration system demands. 
 
 Condition 3–Annual average flows, loadings, and temperature to define annual operating 

conditions. 
 

The design temperatures are based on historical daily effluent temperatures from January 1, 2013, 
through April 28, 2016 (influent temperatures are not available). For evaluation purposes, the maximum, 
minimum, and average monthly temperatures of 22, 11, and 15 degrees Celsius (°C), respectively, were 
selected. 
 
The secondary clarifier capacity was evaluated based upon the maximum allowable SLR capacity as 
determined using state point analysis (SPA) assuming all clarifiers, RAS pumps, and aeration tanks are 
in service during peak hour flow conditions. The peak hour flow for process evaluations was defined as 
the flow associated with a 5-year storm event of 135 mgd. The secondary clarifiers will also need to pass 
the peak hydraulic flow of 180 mgd. Because there is an inherent uncertainty in defining secondary 
clarifier capacity using SPA, the calculated maximum allowable SLR was decreased by 20 percent to 
account for non-ideal settling and thickening in the clarifiers resulting in a lower maximum SLR. It is 
recommended that the secondary clarifiers be stress-tested with subsequent computational fluid 
dynamics (CFD) modeling to confirm the secondary clarifiers solids loading rate capacity. 
 
Table 6.06-1 summarizes the secondary clarifier design criteria used in this analysis. The nitrite shunt 
SVI of 175 mL/g is greater than the UCT-based alternatives as the low operating DO levels will negatively 
impact sludge quality. The design SVI of 175 mL/g assumes that RAS chlorination and/or polymer is 
added to control bulking sludge. For the nitrite shunt alternatives, the East Plant RAS pumping capacity 
was not increased above 37 mgd as higher RAS flows did not increase maximum SLR. Increasing the 
West plant RAS capacity from 34.4 mgd to 39 mgd could increase the West clarifiers’ SLR capacity by 
10 percent for both flow schemes, but was not considered for this evaluation. This analysis assumes 
polymer is added six months per year to reduce SVIs below 175 mL/g to estimate annual chemical 
requirements. Capital costs assume both RAS chlorination and polymer addition facilities are installed.  
 
 
 
 



Madison Metropolitan Sewerage District, Madison, Wisconsin 
2016 Liquid Processing Facilities Plan Section 6–Activated Sludge 
 

Prepared by Strand Associates, Inc.  6-14 
R:\MAD\Documents\Reports\Archive\2017\MMSD, WI\2016 Liquid Processing FP.1021.015.RAW.aug\Report\S6.docx\082417 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

  
Unit AS0-AS3 

UCT-Based Alternatives 
AS4 & AS5 

Nitrite Shunt Alternatives 
Peak hour flow mgd 135 135 
Design SVI mL/g 125 175 
Clarifier Surface Area a    
      East Plant ft2 73,690 73,690 
      West Plant ft2 84,546 84,546 
Return Sludge Flow    
      East Plant mgd 34/42 37 
      West Plant mgd 34 34 
Maximum Solids Loading Rate    
      East Plant lb/ft2-d 34/38 30 
      West Plant lb/ft2-d 31 26 
Surface Overflow Rate at Peak 
Hour Flow b    

      East Plant gal/ft2-d 915 915 
      West Plant gal/ft2-d 800 800 

aSurface area of all existing clarifiers in service. 
bAssumes peak-hour flow of 135 mgd is split equally between East and West plants 

 
    Table 6.06-1  Secondary Clarifier Solids Loading Rate Capacity 
 
 
This evaluation assumes that each BNR alternative will incorporate biological contact treatment as 
described in Section 5, which step feeds primary effluent flows in excess of roughly 100 mgd to 110 mgd 
to Pass 3 of the aeration tanks.  
 
Table 6.06-2 summarizes anticipated effluent ammonia, TP, and TN concentrations for each alternative.  
  

AS0 
Existing 
Modified 

UCT 

AS1 
Existing 
Modified 

UCT 

AS2 
UCT 

 

AS3 
UCT with 

Sidestream 
Deammonification 

AS4 
Nitrite 
Shunt 

AS5 
CEPT with 

Nitrite Shunt 

Monthly NH3-N 
(warm/cold), mg/L <0.1/0.1 <0.1/0.1 <0.1/0.6c 

1.6d 
<0.1/0.6 0.5/1.5 0.5/3.0 

Monthly TP, mg/L 0.4 0.4 0.4 0.4 0.3 0.3 
Annual TN, mg/L 

20 20 15.5 a/8 
b ≈14 a/8 b 7.5 12 

Mature TN reduction 
technology NA NA Yes Yes No No 

aNo carbon addition, average conditions. 
bWith carbon addition, average conditions. 
cSteady-state BioWin simulation. 
dPredicted effluent NH-N3  for dynamic simulation for comparison with Alternatives AS4 and AS5  

 
   Table 6.06-2  BNR Alternatives Predicted Effluent Quality Comparison 
 



Madison Metropolitan Sewerage District, Madison, Wisconsin 
2016 Liquid Processing Facilities Plan Section 6–Activated Sludge 
 

Prepared by Strand Associates, Inc.  6-15 
R:\MAD\Documents\Reports\Archive\2017\MMSD, WI\2016 Liquid Processing FP.1021.015.RAW.aug\Report\S6.docx\082417 
 

6.07 BNR ALTERNATIVES PRESENT WORTH ANALYSIS 
 
Table 6.07-1 provides a summary of the opinion of present worth values for the six alternatives under 
both existing blower and new blower scenarios. A detailed breakdown of present worth costs is included 
in Technical Memorandum No. 5b (TM-5b). It is important to note that this alternative comparison includes 
alternatives with differing levels of service in terms of effluent quality and process risk.  
 
Operating costs in this present worth analysis include energy and chemical use, biosolids production, 
and struvite operating costs for each alternative as well as a comparison of the annual operating costs of 
the existing blowers and new blowers with improved efficiency and improved turndown capabilities.  
 
Energy use estimates includes reduced natural gas consumption for engine-driven blowers from 
[...]

• West 
blower 
electrical 
upgrade 

2025 to 
2030 12,100 12,700 

• New 
west 
blower 

• Two new 
west 
blowers 

• West 
blower 
electrical 
upgrade 

• New west 
blower 

• New east 
blower(s)  

• Four new 
east 
blowers 

• East blower 
electrical 
upgrade 

2030 to 
2035 12,900 13,400 

• New 
west 
blower 

• Replace 
remaining 
west 
blower 

• New west 
blower 

• New east 
blower(s) 

• Replace 
remaining 
west 
blowers 

2035 to 
2040 13,600 14,100 

• New 
west 
blower 

- 

• New west 
blower 

• New east 
blower(s) 

- 

 
      Table 6.09-1  Preliminary Blower Phasing Assumptions for Present Worth Analysis 
 
 
  

Continued Separate East-West 
Blowers 

Cross-Connected Blowers 
 

Total Opinion of Capital Costa $12,500,000 $9,300,000 
Present Worth of O&M $14,900,000 $13,600,000 
   
Total Opinion of Present Worth $27,400,000 $22,900,000 

 
        aBlower capital cost estimates includes replacement of all existing blowers over the course of the planning period in order to highlight  

      the impact of the cross connection piping on future blower projects. 

 
   Table 6.09-2  Blower Cross-Connection Alternatives Opinion of Present Worth Summary 
 
 
  



Madison Metropolitan Sewerage District, Madison, Wisconsin 
2016 Liquid Processing Facilities Plan Section 6–Activated Sludge 
 

 
Prepared by Strand Associates, Inc.  6-22 
R:\MAD\Documents\Reports\Archive\2017\MMSD, WI\2016 Liquid Processing FP.1021.015.RAW.aug\Report\S6.docx\082417 

6.10 BLOWER IMPROVEMENT STAGING 
 
Table 6.09-1 presented alternate blower phasing scenarios with and without the proposed aeration cross-
connection piping connection. The considerations described in this section were used to develop these 
proposed blower improvement sequences. Assuming the cross-connection piping alternative is 
implemented as described in Section 6.09, future blower improvement staging will be focused on the 
west blower complex. 
 
Both the east and west blower complexes have adequate firm capacity to serve the forecast peak airflow 
conditions, so peak capacity is not a factor in establishing blower phasing. Similar to the BNR alternatives 
phasing, blower phasing can be approached through strategic support and phased implementation in 
conjunction with BNR decision points.  
 
If MMSD chooses to implement blower improvements in a phased program, the west blowers should be 
given priority for the following reasons: 
 

 The west blowers are limited by turndown and this constraint will limit future savings from either 
nitrite shunt or high-efficiency diffusers. 
 

 The potential to realize energy savings from improved blower efficiency is higher on the west 
because it does not have an engine-driven blower. 
 

 Despite being newer and having significant excess capacity, the west blower complex also 
appears to have the higher risk of prolonged outages that could impact firm blower capacity. 

 
The biggest hurdle to near-term west blower replacement is uncertainty about BNR alternative 
implementation. Ideally, new blowers would have flexibility to operate over the range of airflows 
anticipated by potential future scenarios. However, the turndown range implied by this flexibility may be 
greater than the range of a single blower. As such, some combination of the following approaches could 
be pursued, bearing in mind that the final design would need to provide firm capacity to meet the projected 
peak flows with a combination of one large blower and one new blower: 
 

 Installation of a blower model that could be modified via impeller replacement or speed 
modification in the future. 
 

 Design for a separate channel blower to reduce aeration blower peak air demand. 
 

 Reconfiguration of the blower layout to allow two smaller blowers. 
 
The east blowers are not as limited by turndown and there are multiple redundant units, which mitigates 
the risk of a major aeration outage. In addition, if the nitrite shunt approach is successful it would allow 
Plants 1 and 2 to be operated with the engine-driven blower. However, the age and efficiency of the 
blowers make them candidates for replacement within the next 5 to 10 years. 
 
Deferring the east motor-driven blower replacements will also allow for better coordination with the 
planned conversion to biogas engine-generators and possible east-west cross-connection piping.  



Madison Metropolitan Sewerage District, Madison, Wisconsin 
2016 Liquid Processing Facilities Plan Section 6–Activated Sludge 
 

 
Prepared by Strand Associates, Inc.  6-23 
R:\MAD\Documents\Reports\Archive\2017\MMSD, WI\2016 Liquid Processing FP.1021.015.RAW.aug\Report\S6.docx\082417 

6.11 ENHANCED PHOSPHORUS REDUCTION 
 
Because of MMSD’s plan to continue with the Yahara WINs AM approach in the Badfish Creek (Rock 
River) watershed into the foreseeable future, it is unlikely that a TP limit below 0.5 mg/L (6-month 
average) would be incorporated into the NSWWTP WPDES permit within the planning period of this 
Facilities Plan. In addition, if very stringent TP limits were implemented for the Badger Mill Creek 
discharge location (Sugar River watershed), MMSD may discontinue discharge to Badger Mill Creek 
altogether, or perhaps seek trading partners to meet future water quality goals. In either case, it was 
decided that effluent TP limits of less than 0.5 mg/L would not be required to be met within the planning 
window of this facilities planning project. However, there is a potential that MMSD may want to maintain 
effluent TP levels in the range of 0.25 to 0.30 mg/L, or lower to maintain (or reduce) costs associated 
with the Yahara WINs program. As effluent TP loadings increase, the cost to participate in the Yahara 
WINs program also increases. 
 
MMSD commissioned a recent high-level planning project in 2011 and 2012 (Preliminary Nutrient 
Removal Cost Estimates, prepared by CH2M Hill) to study the facilities needed to meet a range of 
monthly effluent TP limits of 0.13 and 0.225 mg/L, annual effluent TP limits of 0.075 mg/L, and monthly 
TN limits of 3 to 10 mg/L. The purpose of the discussion below is to present a summary of that report and 
additional comments pertaining to the impacts that low phosphorus limits and effluent filters may have on 
NSWWTP operations and facilities.  
 
A. Six-Month Average Target Phosphorus of 0.25 to 0.30 mg/L 
 
With respect to the current facilities planning effort, Scenario 1 from the CH2M Technical Memorandum 
represented the conditions that were most similar to the potential future effluent TP target of 0.25 to 
0.30 mg/L on a 6-month average basis. Scenario 1 included a monthly TP limit of 0.225 mg/L, no total 
nitrogen limit, and existing ammonia limits. The effluent target of 0.11 mg/L TP was selected to achieve 
the 0.225 mg/L limit reliably. To meet this target effluent concentration, the following facilities were 
assumed: 
 

 Deep-bed granular media filters. 
 

 Metal salt storage and addition facilities. 
 

 Secondary effluent pump station. 
 

 The filters and pumping facilities were sized to handle 79 mgd, which is approximately the 
capacity of the existing effluent pump station. This sizing criterion is slightly larger than the 
71 mgd peak month flow criterion used for the BNR alternatives presented earlier in this 
Technical Memorandum, reflecting short-term higher flows to filtration. This maximum 
capacity may not be required to meet the future effluent TP limit, especially if the limit is a 6-
month average limit such as is proposed under the current rules. 
 

 The initial capital cost associated with this alternative was approximately $60 million in 2012 
dollars. Annual O&M costs were estimated to be approximately $800,000. 
 



Madison Metropolitan Sewerage District, Madison, Wisconsin 
2016 Liquid Processing Facilities Plan Section 6–Activated Sludge 
 

 
Prepared by Strand Associates, Inc.  6-24 
R:\MAD\Documents\Reports\Archive\2017\MMSD, WI\2016 Liquid Processing FP.1021.015.RAW.aug\Report\S6.docx\082417 

B. Six-Month Average Target Phosphorus of 0.075 mg/L 
 
This scenario represents the potential future effluent phosphorus limit based on water quality criteria for 
the discharge to Badger Mill Creek, and was presented as Scenario 3 in the CH2M Technical 
Memorandum: 
 

 A target of 0.05 mg/L TP was selected to achieve the limit reliably. 
 

 This alternative included the processes from Scenario 1, as well as a second feed point for 
metal salt addition, rapid-mix system, polymer storage and feed facility, flocculation basin, and 
lamella clarifiers. 
  

 All processes were sized to handle a maximum flow rate of 79 mgd. 
  

 Both the rapid-mix and flocculation systems consisted of four active trains plus a standby train.  
 

 The initial capital cost associated with this alternative was approximately $91 million in 2012 
dollars. Annual O&M costs were estimated to be approximately $2.4 million. 

 
C. Chemical Addition for Tertiary Filtration 
 
The addition of filters to meet an effluent TP limit of 0.25 to 0.30 mg/L is not expected to use a significant 
amount of metal salts. In fact, the previous study indicated that, on an average basis, no metal salts 
would need to be added. Therefore, operation of new effluent filters to reliably meet a limit in the range 
of 0.25 to 0.30 mg/L would not be expected to have a significant impact on the existing treatment 
processes and overall operation of NSWWTP. However, for an effluent TP limit of 0.10 mg/L or lower, 
the chemical addition required would be significant and could impact existing operations and effluent 
chloride levels. Waste sludge from such operations has a high concentration of “unused” coagulant. If 
this unused chemical is recycled back to the plant headworks or primary clarifiers rather than a dedicated 
solids processing system, it will react with influent ortho-phosphate. Ultimately, depending on actual 
coagulant doses required, the recycling of coagulant could negatively impact the production of struvite in 
the Ostara process, which would reduce revenue from the sale of the struvite product. Finally, sludge 
generation from metal salt addition side reactions would increase biosolids quantities significantly, 
resulting in higher solids management costs.  
 
If future, low effluent TP limits are required to be met at NSWWTP, a concept that should be explored 
includes using the high metal salt recycle stream to replace the existing ferric feed to the digesters for 
hydrogen sulfide control. This could eliminate or reduce the purchase of virgin iron salts added for sulfide 
control. 
 
6.12 RECOMMENDED PLAN 
 
This section presents recommendations resulting from the study, including further investigations and 
BNR system issues to be addressed. The proposed approach to BNR and asset renewal is summarized 
in Table 6.12-1.  
 



Madison Metropolitan Sewerage District, Madison, Wisconsin 
2016 Liquid Processing Facilities Plan Section 6–Activated Sludge 
 

 
Prepared by Strand Associates, Inc.  6-25 
R:\MAD\Documents\Reports\Archive\2017\MMSD, WI\2016 Liquid Processing FP.1021.015.RAW.aug\Report\S6.docx\082417 

A. Secondary Clarifier Stress Testing  
 
Secondary clarifier stress testing and subsequent CFD modeling are recommended to confirm the 
existing clarifier SLR capacity as each TN reduction alternative has secondary clarifiers SLR at the 
estimated maximum allowable levels at 2040 critical flow and loading conditions. Stress testing and 
analysis should be completed as part of the facility improvements predesign to confirm facility 
requirements. RAS pump hydraulic pumping capacity should also be tested to verify installed capacity 
meets design data. 

 
B. Pilot Test Nitrite Shunt Operation  
 
If bench-scale testing is successful, full-scale demonstration testing is recommended to further confirm 
process design criteria, impacts to sludge quality, and operational requirements. The full-scale 
demonstration test will require one plant to be operated as a nitrite shunt only plant. Converting the 
existing ceramic diffusers to membrane disc diffusers is required to reduce aeration airflow to the basins 
and provisions to independently control Zone 3C aeration is needed, or needs to be evaluated in further 
detail to ensure that combined discharges will meet the plant’s WPDES permit. Instrumentation 
associated with AVN control and Zone 3C DO is also required.  
 
C. Diffuser Grid: PVC Embrittlement Investigation  
 
Theoretically, the existing PVC diffuser grid could be reused and optimized for projected airflow 
requirements for each aeration zone. However, because the system has already been in operation for 
30 years it is likely that the diffuser grid will need to be replaced during the planning period. The timing of 
this replacement will depend on the likelihood of increasing PVC fractures under normal operation or 
during future diffuser element plugging or grid modifications. 
 
Bend and tensile testing can be used to determine whether the PVC has become embrittled with age and 
therefore more prone to failure. The testing results would be compared with a sample of new piping, 
which may not match the original, but would provide an “order of magnitude” comparison to assess. In 
addition, materials testing firms could do cross-sectioning and examination to see if any material 
degradation is evident. 
 
D. Diffuser Grid: Fouling Changes Following Ostara, Cleaning Implications 
 
Previous investigations into ceramic diffuser fouling have implicated mineral deposits, including 
phosphorus and magnesium. The plant has controlled this fouling by maintaining airflows above a 
minimum 1 scfm/diffuser rate to move the water/air interface out of the ceramic stone. The Ostara process 
has reduced the quantity of phosphate and magnesium recycled back to the aeration basins. The reduced 
phosphate concentrations also decrease the magnesium levels in the aeration basins as EBPR anaerobic 
phosphate release also releases magnesium into solution as magnesium serves as counter-ion to 
phosphate so phosphate can cross the cell membrane wall. When MMSD considers future diffuser 
projects and diffuser types, a small research project that revisits the Waddington (Waddington 1995) 
findings under current mineral loading rates could improve the accuracy of future diffuser alternatives 
evaluations. In addition, Sanitaire is now offering liquid cleaning systems that may also provide another 
means to control ceramic diffuser fouling. 



Madison Metropolitan Sewerage District, Madison, Wisconsin 
2016 Liquid Processing Facilities Plan Section 6–Activated Sludge 
 

 
Prepared by Strand Associates, Inc.  6-26 
R:\MAD\Documents\Reports\Archive\2017\MMSD, WI\2016 Liquid Processing FP.1021.015.RAW.aug\Report\S6.docx\082417 

 
E. RAS Pump Energy Efficiency 
 
The existing RAS pumps are suitable for continued use under the future BNR alternatives. However, 
there may be opportunities to increase energy efficiency in the RAS system, including modifying the 
control system to include “most open valve” logic, evaluating variable frequency device (VFD) retrofits, 
and considering replacement of older motors with higher-efficiency motors. 

 
F. Addressing Other BNR System Maintenance Issues 
 
Plant staff identified other BNR operating issues: 
 

 Scum beach icing control 
 Plant 2 RAS control valves 
 Drainage pump capacity 
 Weir surcharge 
 East and west plant flow measurement 

 
Funding to address these issues should be included as capital budgets are established for the facility 
plan. 



Madison Metropolitan Sewerage District, Madison, Wisconsin 
2016 Liquid Processing Facilities Plan Section 6–Activated Sludge 
 

 
Prepared by Strand Associates, Inc.  6-27 
R:\MAD\Documents\Reports\Archive\2017\MMSD, WI\2016 Liquid Processing FP.1021.015.RAW.aug\Report\S6.docx\082417 

Table 6.12-1 NSWWTP BNR Alternatives Phasing Strategy 